Yjamato

Parts List

SUPER HIGH SPEED
OVERLOCK STITCH MACHINE

AZ8000G

MODELS & DEVICES

AZ8020G AZ8000G AZ8000G-M AZ8003G
AZ8016G AZ8019G AZ8025G AZ8032G
AZ8035G AZ8039G AZ8045G

K2 _C B3 CH20 SC10

S, vamaTo SEWING MACHINE MFC. CO.LTD




MISCELLANEOUS COVERS(1) A I—BR(T)
15—
RefNo Parts No. Description & B Amt. Req
1 2100006 Cloth Plate S2O0xA7L—b 1
2 2150210 Cloth Plate{lLower} SOAFTL—K(TF) 1
3 2100014 Rubber Cushion AOZTL— bk (THEARE 1
4 001123 Washer Ty 5
5 000644 Spring Washer AFUv T Ty oy 3
6 110045 Screw{M4-0.7 X 12) = 3
7 2100011 Cloth Plate Eccentric Bushing IFxteyFvia 1
8 160001 Screw(M4-0.7 x 4) =87 1
9 2100012 Collar{4 X 9 x 6mm) hZ— 1
10 003637 Screw(1/8-44 x 25) 5% 1
11 2150015 Cloth Plate Spring ZORTL—bhXx 1
12 110012 Screw(M4-0.7 X 5) jl=p- 5% 2
13 100001 Lock Nut Ay Z+w b 1
14 110031 Stop Screw(M4-0.7 X 12) PN 1
15 0020004 Qil Cap AN FEFYT 1
16 0020005 O-ring{P28) ’ ouUvy 1
17 2100053 Top Cover - 1
18 110016 Screw(M4-0.7 X 15) IRy 6
19 2150026 Top Cover Gasket ol PAC AR 1
20 2100864 Oil Reservoir Gasket SIS F 1
. &y
21 2151054 [2100863] Qil Reservoir MRS 1
22 006816 Screw(1/4-24 x 8} =57 4
23 0032879 Oil Reservoir Rubber Cushion{Black-colored) BiiR T4 () 3
24 0033627 Oil Reservoir Rubber Cushion(Green-colored) B TA(RE) 1
25
26 2100875 Oil Reservoir Positioning Bar BT EEE 4
27 300004 Washer : Twie 4
28 120017 Screw{Mb-08 x 15} . s 5% 6
29 0020137 Drain Hole Seal 7 AR 1
30 005075 Drain Hole Screw(3/8-24 x 8) MRFRY 1
N
32 2161056 [2100004] Wind Guide Plate FEZE AR 1
33 110013 Screw(M4-0.7 X 8) =% 2
34 300043 Washer iy 2
35 2049401 Serial Number Plate WEIL—H 1
36 000726 Rivet IEASR 2




MISCELLANEOUS COVERS(2)
e e

AIX—BE%R(2)

2

RefNo Parts No. Description I Amt. Req
1 2150016 Side Cover fRlE f/8— 1
2 110013 Screw(M4-0.7 X 8) it S 4
3 110013 [110001] Screw(M4-0.7 X 8){M4-0.7 x 5.4] =37 i
4 2150018 Eye Guard Holder A H—FiR 1
5 170032 Screw({M4-0.7 X 5) Wy 1
6 000010 Conical Spring Washer M/R=T iy 2
7 2150125 Eye Guard FAH—K 1
8 110076 Screw(M3-05 x 6) Iy 2
9 000444 Washer Twiy 2

10 2150023 Needle Bar Oil Defender fHEmE s 1
11 110012 Screw{M4-0.7 X b) Exry 2
12 2150024 Needle Bar Qil Seal i — I 1
13 180015 Screw(M14-2 X 6) ERY 2
14 2150025 Logo Plate AJY—7k 1
15 110106 Screw({M4-0.7 X 8) Exy 2
16 320167 "AZ-G" Logo Mark AZ-GOOv -7 1
17 390165 Brand Name Plate(68mm}{Green) R (1) 1
18 380166 Brand Name Plate(83mm}(Green) R R 1
19 21005638 Front Cover Latch Spring BIRAF /=2 v FINF 1
20 0024446 Front Cover Hook BIBEF AIN—T w4y 1
21 001203 Screw(9/64-40 X 4.5) Y R
22 0020016 Front Cover Hinge Pin ;A PRl SVl ¥ 1
23 003637 Screw(1/8-44 x 2.5) IExy 2
24 2100024 Front Cover(Right) B 21 /X— 1
25 0024095 Front Cover Hinge Spring NGRS VACH « T Aol 1
26 2151055 [2100855] Front Cover Hinge S PAC « 1
27 2100534 Chip Guard(Openable) PIEE iR 1
28 110003 Screw{M3.5-0.6 X &) IRy 2
29 2129420 Model Plate(Green) BISUAR (5R) 1
30 @ ——-——- Threading Chart(See the Table) FoRVE(TRER) 1
31 2100856 Front Cover Latch’ HFHN—-FvF 1
32 110054 Screw(M3-05 x 3.5) Wx3 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() BIFAR 2 HESCO B REA(F — YRS, MRRESTREHo € (T,

Parts No.
Models Threading Chart
AZB8000G 390650
8000G-M 390650
8003G 390650
8016G 390650
8019G 390650
8020G 390651
8025G 390651
8032G 390651
8035G 390651
8039G 300651




MISCELLANEOUS COVERS(3) HIN— B (3)
e

RefNo Parts No. Description m % Amt. Req

1 2100035 Feed Mechanism Cover ED EAN— 1

2 2100921 Feed Mechanism Cover Gasket B EHIR—Iy 1

3 110048 Screw(M4-0.7 x 10) =87 5

4 2100047 Rubber Cushion 1A () 1

5 2110027 O-ring{P52) ouvy 1

6 2110026 Ball Bearing Holder NFYU TR 1

7 110013 Screw{M4-0.7 x 8) xy 7

g 8 2100318 Fan Cover FFyhIN— 1
X 9 110072 Screw(M4-0.7 X 5) xRy 2
f 10 150004 Screw(M4-0.7 X 6) xRy 1
! 11 2100961 Seal Plug B 2
12 2150022 Pushbutton Ty aRy 1

13 2100861 Qil Seal A= 1

14 0033024 Retaining Ring Abw Py 2

15 0068517 Pushbutton Spring AN A 1

16 330008 Seal Plug B 1

17 330000 Seal Plug H 1

18 2150017 Fabric Guide Plate HEAR 1

19 110064 Screw(M4-0.7 X 8) I35 2

20 2100918 Tail Cover Gasket BHIK—IyEFy 1

57 2100037 Tail Cover BhI— T

22 2150069 [0036518] Seal Plug B 1

23 2100873 Ball Bearing Housing N2y 1

24 2100874 Ball Bearing Housing Gasket NG TRy Fy 1

25 130003 Screw(M4-0,7 x 7.3) IER 3




4

MISCELLANEOUS THREAD EYELETS HOE IR
RefNo Parts No. Description M & Amt. Req

1 2160122 [2100063] Thread Guide Plate FHEAR 1
2 110013 Screw(M4-0.7 x 8) xRy 2
3 0024084 Thread Tension Spring Cap RBTFINEF v v F(L) 4
4 0024083 Tension Spring Bushing RAFFF v AEIVIEA 4
5 0024157 Lower Looper Thread Tension Spring TJIL—/URBF/NF% 1
6 0020118 Thread Tension Spring Retainer RATNRREY Y IT) 4
7 000178 Felt Zxlbk 4
8 0031111 Tension Disc #iIRFm 8
9 000177 Felt Zx) bk 4
10 190016 Tension Post(Short) RBFER 4
11 0032962 Tension Disc Eyelet KBFERE 3
12 0032952 Upper Looper Thread Tension Spring LL—/CRIEBF/Ix 1
13 0032971 Needle Thread Tension Spring #REF/AR 1
14 0024156 Needle Thread Tension Spring RMBFINR 1
15 2150116 Tension Disc Eyelet for Needle Thread  #HRAEF&RE 1
16 2150030 Oil Container SP&vo 1
17 2150031 Qil Container Plug £ 1
18 310105 Felt SPZx)lk 1
19 2150032 Felt Holder SP7x)LhRT 1
20 110013 [110012] Screw(M4-0.7 x 8) Ry 1
21 2150124 Needle Thread Eyelet Holder #HRBEER R X 1
22 110001 Screw(M4-0.7 X 5.4) il =8 3
23 2150115 Needle Thread Eyelet(Right) SHREE) 1
24 006035 Screw(9/64-40 X 7) IS 1
25 000644 Spring Washer ATV T Ty 1
26 000322 Nut Al 1
27 2160114 Needle Thread Eyelet(Left) B (L) 1
“ 28 2150110 Needle Thread Pull-off gy 1
29 110073 Screw(M4-0.7 x 75) Wxy 1
30 000653 Knock Pin N Sy 1
) 2150111 Thread Retainer Plate Support NATIR 1
32 2150112 Thread Retainer Plate NEEF I i
33 2150132 Thread Retainer Spring AGAFIM/AR 1
34 170049 Screw(M2-0.4 x 4) bz 1
35 2150027 Looper Holder Cover W—INEH/IN— 1
36 110009 Screw(M4-0.7 X 8) Ry 1
37 0093303 Looper Driving Shaft Qil Seal =S8 A T L — )L 1
38 2100229 Looper Holder Cover Spacer(Rubber) JL—/XEHN~AN—Y 1
39 2150119 Looper Thread Eyelet(Left) JL—/CRE(E) 1
40 110035 Screw(M4-0.7 X 10) 37 3
41 2150123 Thread Eyelet Support RERFR 1
42 2150120 Lower Looper Thread Eyelet TI—ICHRE 1
43 2150121 Upper Looper Thread Eyelet =708 1
44 000014 Washer PAVERIL o 2
45 110026 Screw{M3-05 x 6) xRy 2
46 0022215 Looper Thread Pipe KB/ 2




MISCELLANEQUS CRANKSHAFT & BUSHINGS EWHRVC Ty 2 BAR
— e e

RefNo Parts No. Description m A Amt. Req
1 2150214 Machine Pulley 2o 7=U 1
2 160007 Screw(M6-1 X B} WExy 6
3 2110181 Oil Cooling Fan BHT 7 1
4 160001 Screw(M4-0.7 x 4) Ry 5
5 2110784 Wave Washer BROvy 1
6 2110183 Mechanical Gil Shield mey 1
7 Q093090 Crankshaft Ball Bearing(Right) R—ILRF )T H) 1
. 8 3100129 Bearing Adapter RV TRT 1
’ 9 2150096 Oil Pump Driving Worm CE TN 1
10 2150038 Crankshaft Bushing Frva 1
11 2150100 Crankshaft A MR B VE vl 1
12 2100111 Crankshaft Counterweight NI ATITA 1
13 110038 Screw(M3-05 x 65) =Y 2
3 14 160027 Screw(M3-0.5 X 3) meY 5
I 15 2100872 Crankshaft Ball Bearing(Left} R—IR7 ) v (E) 1
| 16 2150039 Crankshaft Bushing MNTwia 1
| 17 2100105 Upper KnifeDriving ShaftBushing(Right) LEXZ8T v 2 (H) 1
18 2150043 Upper Knife + Feed Bar Driving ShaftBushing £ A 2§ - EV# v a2 2
] 19 2100117 Upper Knife Driving Shaft Qil Seal EAZEA I =) 1
20 2150049 Needle BarDriving ShaftBushing(Right) #7528~ v ¥ a(h) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #7787 v 2(E) 2 1
22 003636 Cap Screw(5/16-32 x 35) Z2xY 1
23 000526 Gasket AR S 1
24 2150040 Needle Bar Bushing({Upper) T v ira(k) 1
25 310108 Qil Wick pii b 1
i 26 2150041 Needle Bar Bushing(Lower) HETY 2 a2 (TF) 1
i 27 2150046 UpperLooperDriving ShaftBushing(Front) /L —/S8 7 2 1 (F1) 1
: 28 2150047 UpperLooperDriving ShaftBushing({Rear) LI —/S#7 v 2 1 (1) 1
29 2100272 Looper Driving Shaft Oil Seal Jo— IS8t A I — )L 1
30 2150044 Lower LooperDriving SHaftBushing(Front) TJL—/ S8 7« & 2 (#f) 1
31 2150045 Lower Looper Driving Shaft Bushing{Rear) TJL—/S8# 7 v 2 2 (#8) 1
32 2150042 Feed Bar Driving Shaft Bushing{Left) #U#i~7 v ¥ 2 (k) 1
33 2150069 Seal Plug B 1
34 2100098 Control Lever Shaft Bushing BUBEHLNN—8T v o 1
35 2150050 Needle Bar & Needle Bar Bushing, C.Set &t - #HET v a2 (#8) 1
36 2100642 Needle Bar g 1
|




NEEDLE BAR DRIVING MECHANISM BHEETRE
\
RefNo Parts No. Description m # Amt. Req
1 2150105 () Needle Bar Driving Connecting Rod ~ #HEQw K 1
2 120049 Screw(M4-07 x 16) ks 2
3 2100144 Needle Bar Driving Connecting Rod Pin fHEs S oy 1
4 160002 Screw{M4-0.7 x 5) Il 1
5 2100899 Needle Bar Driving Lever HiEy o8 1
6 120006 Screw(MB-1 x 12) IRy 1
7 2100137 Collar(12 x 20 x 10mm) H>— ]
8 160003 Screw(M5-0.8 X 5) Ex 2
9 2150054 Needle Bar Crank Arm, C. Set #HEC S v 7 38) 1
10 2150053 Needle Bar Driving Shaft fHES S o8 1
11 2100136 Needle Bar Crank Arm HiES S 1
12 300008 Washer AR 1
13 140003 Screw(M6-1 x 18) IRy 1
14 2100138 Needle Bar Connecting Link HiEY VS 1
15 2100176 Needle Bar Connecting Link Pin HEU I 2
16 310089 Oil Wick i 2
17 2150051 Needle Bar Connecting Bracket i 1
18 110006 Screw(M35-0.6 x 10) 1z 1
19 160016 Screw{M4-0.7 x 45) Ry 2
20/ 2100642 Needle Bar #HiE 1
21, 2159102 Needle Clamp(Y) #hiEX T
227 —— e Needie(System : DC x 1} #t+ Ty 2
23 003637 Screw(1/8-44 x 2.5) Exy 2
24 2150057 Stitch Plate Support Stay, C. Set #HHiRI{G & X T (38) 1
25 2150058 Stitch Plate Support Stay HiERMAEET 1
26 000035 Roll Pin O—-Eyw 1
27 110009 Screw(M4-0.7 x 8) = 6
28 2100502 Stitch Plate Support(Rear) FARET A (12) 1
29 110001 Screw(M4-0.7 x 5.4) lExry 1
30-1 2108004 Stitch Plate(Y5) tik 1
30-2 - 2108005 Stitch Plate(Y6) gk 1
31 005345 Screw(11/64-40Q x 8.3) R 2
3z 2100145 Stitch Plate Support(Front) FHRE S (A1) 1
33 110011 Screw{M5-08 x 10) R 2
34 0032604 Rubber Cushion 1B A 1
35 2109200 Needle Guard(Front) #2780 1
36 110002 Screw(M3-05 x 5) Ry 1
37 2150035 HR Unit, Complete Set HR¥E () 1
38 3100370 Tube Joint N1 THFE 1
39 2100152 Oiil Tube(70mm) f&ih/ S Z{70mm) 1
40 310005 Oil Wick A 1
41 2100533 HR Felt Holder HR 7z )l 54 1
42 310001 HR Feit HRZ ik 1
43 2100535 HR Felt Holder Bracket, C. Set HR B {d& (48) 1
44 2100536 HR Felt Holder Bracket HR Bff& i
45 000393 Roll Pin Ay 1
_46 110013 Screw(M4-0.7 x 8) Exry 1
47 320008 Fitting Stud{Short) EHWFEARNL D 1
48 000567 Seal FARTE BV 1
49 2150150 HR Unit Bracket HR 3t 2 Y




KNIFE DRIVING MECHANISM

h

X AEH

v

RefNo Parts No. Description m A Amt. Req
1 2100160 Upper Knife Driving Connecting Rod EXZ@w R 1
2 120049 Screw(M4-0.7 X 16) I 2
3 2100173 Driving Lever Pin LXAHBE 1
4 160002 ™ Screw(M4-0.7 x 5) Ex 1
5 2100162 {__ Upper Knife Driving Lever X 2 1
6 120006 /  Screw(M6-1 x 12) kR 1
7 2100161 Collar(10 x 19 x 9mm) ho— 1
8 160003 Screw(M5-08 x 5) IExr 2
9 2150060 Upper Knife Driving Shaft AR 1

10 2100165 Upper Knife Holder Positioner EAZKRILSE 1
11 2100164 Upper Knife Holder{Fiat Type) LA ZHRILT () 1
12 110035 Screw(M4-07 x 10) | = 1
13 0020496 Upper Knife{Flat Type) L XX () !
14 000532 Washer Tyl 1
15 110004 Screw({M3-0.6 x 8) IR 1
16 0093864 Seal Plug B 1
17 2150020 Lower Knife Holder Spring Stop FARANRRET 1
18 110012 Screw(M4-0.7 X 5) = 3
19 2100174 Cloth Plate Rubber Cushion BETL 1
20 2150019 Front Cover BlH/— oy ]
21 110001 Screw(M4-0.7 x 5.4) 18- 3.7 2
22 2100009 Cloth Plate Spring Pin IRRBITEY 1
23 2150021 Lower Knife Holder Locking Plate FAZREEN A 1
24 0032819 Lower Knife Holder Spring TARIER 1
25 2100166 Lower Knife Holder TARE 1
26 110046 Screw({M5-08 x 12) 1R 1
27 000688 Guide Pin A1 RE 1
28 2100167 Lower Knife TAZR 1
29 2100168 Lower Knife Clamp TAZHT 1
30 140014 Screw(M4-0.7 x8) IRy 1




PRESSER FOOT MECHANISM
————— =

IR

8

RefNo Parts No. Description m A Amt. Req
1 190088  [190080] Adjusting Screw(M10-0.75 x 30) Ry 1
2 100073 Lock Nut Ayo+vh 1
3 2150708 [2100181] Presser Spring il AN i
4 2150145 Presser Bar g 1
5 2100580 Presser Arm Positioning Guide Pin it E ] 1
6 340050 [000482] Spring Pin A7V 1
7 2150146 Presser Arm Stop BIpR - wi 1
8 110012 Screw{M4-07 x 5) =2 1
9 2150147 Presser Foot Release Lever Fi57 1

10 2150148 Presser Foot Release Lever Spring FETFNR 1
11 170045 Screw(M4-0.7 % 5) xRy 1
12 180001 Screw{M4-0.7 x 4.5) VR R Y 1
13 2150154 [2100193]} Presser Foot Lifter Lever WITHFL I~ 1
14 000487 Wave Washer WHT v 1
15 170047 Screw{MB-1.25 X 10) Ik 1
16 2150142 [2150138] Presser Foot Lifter Lever Stop WTESL/IN—Z kvt 1
17 120010 Screw(M6-1 x 10) Wxr3 1
18 2100197 Presser Foot Lifter Lever Link BIBrLNR—-Uvs 1
19 2100518 Presser Foot Shaft Collar BIEmhs— 1
20 120017 Screw(M5-08 x 15) =3 1
21 2100192 Intermediate Lever eyl /R— 1
22 110065 Stop Screw{M4-0.7 x 12) AbyTxyY H
23 100001 Lock Nut Owo+wk X 1
24 2150139 Presser Foot Lifter Lever Spring HIEs L /K—1R% 1
25 2100099 Presser Foot Shaft Bushing BIWMTya 1
26 160007 Screw(MB-1 X 6) =% 1
27 2150140 Presser Arm, Complete Set T B (HE) 1
28 2100189 Presser Foot Shaft I 1
29 2150141 Presser Arm Bk 1
30 2100189 Presser Arm Hinge Pin Bk Iy 1
31 160001 Screw(M4-0.7 X 4) Exy 1
3241 2157057 Presser Foot, C. Set(Y5) I ) 1
32-2 2157058 Presser Foot, C. Set(Y6) I () 1
33 2157000 Presser Foot Hinge Wrexvy 1
34 110004 Screw{M3.5-0.6 x 8} xy 1
35 2157040 Presser Foot Half-stay EEER 1
36 110050 Screw(M3.5-0.6 X 4.5) =37 1
37 2157020 Presser Foot{L.ower) HI(TF) 1
38 0034535 Thread Chain Guide TRH AW 1
39 004237 Screw(3/32-56 X 2.6) =) i
40-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
40-2 2157206 Prasser Foot Stitch Tongue(Y6) m 1
41 2107643 Finger Guard a4y HHA-R 1
42 000444 Washer Ty 1
43 005036 Screw(1/8-44 X 56} =% 1
44 0020271 & Thread Chain Cutting Knife FrAAhyH 1
45 004097 & Screw(3/32-56 X 4.2) = 1




v._‘AZP

 UPPER LOOPER DRIVING MECHANISM
-~~~

LI — B

Ref.No Parts No. Description m & Amt. Req
1 2100900 Al Looper Driving Lever Connecting Rod JL—/t0v K 1
2 120049 ' Screw(M4-0.7 x 16) xy 4
3 2100088 Connecting Rod Swing-proof L AEX 2
4 2150071 Upper Looper Driving Lever EL— b 1
5 120006 Screw(MB6-1 X 12) | 2= 5% 1
6 2150070 Looper Driving Shaft L —18 1
7 2150072 Driving Shaft Thrust Ring AZARDYT 1
8 2150075 Driving Shaft Thrust Ring AZAMUYY 1
9 2100161 Collar{10 X 19 X 9mm) ho— ' 1

10 160001 Screw(M4-0.7 X 4) lEx 37 2
11 2150130 Upper Looper Thread Pull-off L= 1
12 110009 Screw{M4-0.7 x 8) Exy 2
13 2150085 Upper Looper Bar Crank Arm, C. Set  E)L—/$27 5> 7 (#8) 1
14 2150084 Upper Looper Bar Guide Bushing IW—IREAAZI 1
15 2100227 Upper Looper Bar Guide Cover W—IRERE 1
16 130001 Screw(M2.5-045 X 6) Ry 1
17 110071 Screw(M2.5-045 X 6) =3 1
18 2150090 Upper Looper Bar Guide, Complete Set JL—SER{H) 1
19 2100221 Upper Looper Bar Crank Arm EIL—1oS52 4 N 1
20 300008 Washer Ty + 1
21 140004 Screw(M6-1 X 16) =87 1
22 2100903 Upper Looper Bar Crank Arm Pin LI—=IReS oy 1
23 160002 Screw(M4-0.7 X 5) kxy T
24 310089 Qil Wick HS 1
25 2150080 Upper Looper Bar —7CkEE 1
26 000629 Seal Plug E i
27 2100892 Upper Looper Bar Guide L—ICEA 1
28 310065 Qiling Felt Zzi/lk 1
29 2109322 Upper Looper (for Needle Size #9~14) L= EFF#9~147) 1
30 210009 Screw(1/8-44 X 3.2} il -37) 1
31 000779 Standard Pin L 1
32 120013 Screw(M6-1 % 15) Exy 2
33 2100854 Upper Locper Supplementary Thread Eyelet £l —/ CBh0E 1
34 2150117 Lower Looper Thread Pull-off TH—/Rig) 1
35 000014 Washer Ty 1
36 110002 Screw(M3-05 X 5) Exy 1
37 2150079 Upper Looper Bar, C. Set JL— VR (5H) 1




LOWER LOOPER DRIVING MECHANISM
B

TIL— 8

10

Ref.No Parts No. Description m A Amt. Req

T 2100215 /’L\S Looper Driving Lever Connecting Red JLb—/X0Ow R 1
2 120049 Screw(M4-0.7 X 16) IExy 4

3 2100088 Connecting Rod Swing-proof L1k 1

4 2150076 Lower Looper Driving Lever TIL— /8 1

5 120006 Screw(MG-1 X 12) bR 1

6 2100902 Driving Shaft Thrust Ring ASALTL—k 1

7 2100161 Collar(10 % 19 X 9mm) ho— 1

8 160003 Screw(M5-0.8 X b) 1Ex 3

9 2100219 Looper Driving Shaft JL—Eh 1
10 2100211 Lower Looper Holder Arm TI—IE 1
11 300008 Washer Ty 1
12 140002 Screw(MB-1 x 14) il=37 1
13 2150118 Thread Pull-off TI—INEahig) ]
14 110009 Screw(M4-0.7 x 8) Ex3 1
15 2109347 Lower Looper TIL—/X 1
16 2109201 Needle Guard{Rear} s () 1
17 110036 Screw{M3-0.5 X 6.5) xRy 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Ery 1
19 300106 & Conical Spring Washer MARTy v 1

\



2
w '.’ A

11

FEED DRIVING CONTROL MECHANISM BIXE Y SR AS
RefNo Parts No. Description m B Amt. Req
! 2150064 Main Feed Bar Lever EERU LI~ 1
2 120006 Screw(M6-1 X 12) =89 4
3 2100251 Main Feed Bar Lever Pin BE)LINN—-E 1
4 300000 Washer Ty iy 3
5 100002 Nut Fw b 1
6 000662 Washer Twiry 2
7 2150075 Thrust Plate AZAMIL—h 1
8 0095027 Retaining Ring AbwFTUras 1
g 2100248 Main Feed Bar Connection gEOUYY 1
10 2100249 Connection Bushing RV ITva 1
11 140001 Screw(M5-0.5 x 12) kxry 1
12 2100266 Feed Bar, Complete Set B L) & (18) 1
13 2100242 Main Feed Bar BEUA 1
14 2100241 Differential Feed Bar AEYU & 1
15 2100243 Differential Feed Bar Connection gy Uy 1
16 2100244 Connection Bushing AU UY I Tvva 1
17 140000 Screw(M5-05 x 15.5) R 1
18 2150085 Feed Bar Driving Shaft prRbE i 1
19 2150066 Feed Bar Driving Shaft Lever 3 U dh 1
20 2100288 Connecting Rod Pin EUOy Ry 1
21 160007 Screw(M6-1 X 6) IExr 1
22 2100671 Differential Rocker, Complete Set AIX Y B (1) 1
23 2100672 Differential Rocker Bk U W & 1
24 2100673 Differential Regulating Slider ALY 1
25 2100674 Differential Regulating Slider Cap ATATE 1
26 110033 Screw(M3-05 X G} 13 2
27 2100269 Differential Lever{Right), C. Set &L /— (B 1
28 2100252 Slider Link A4y 1
29 0068202 Retaining Ring Abw IOy 1
30 2100253 Slider Link Pin ASAFT Vo 1
31 2100262 Differential Lever(Right) EEIL IN—(H) 1
32 2100267 Collar(10 x 17 x 8mm) h7— 1
33 160001 Screw(M4-0.7 x 4} - Jhe-$7) 2
24 000690 Spring Pin ATy 1
35 2100256 Differential Lever Spring E2EL - 1
36 0020538 Q-ring(P7) ORV 2 1
37 2100263 Differential Lever({Left) E=FL/N—(E) 1
38 000528 Washer Ty 1
39 000561 Conical Spring Washer [IVAS SPRE o 1
40 100000 Adjusting Nut B b 1
4] 190001 Adjusting Screw(M6-1 x115,M45-05x4) FHEi+ 1
42 2100271 Differential Feed Graduation bR A=1:2/7] 1
43 110016 Screw(M4-0.7 X 15) IR pod
44 0020350 Differential Lever Stop EHLIN—A v 2
45 110017 Screw(M5-0.8 x 8} xR 2
46 2100257 Adjusting Screw FYUvREY 1
47 2100264 Adjusting Block FIvASER 1
48 2100259 Adjusting Block Spring IR & UL 3 1
49 0034293 Retaining Ring AbwFUvy 1




FEED DRIVING MECHANISM
—— -~ .

= UK

12

Ref.No Parts No. Description A Amt. Req
T 2100865 Feed Bar Guide Support BUBHAC RYR— 1
) 110064 Screw(M4-0.7 X B) Ry 4
3 110004 Screw{M3.5-0.6 x 8) IERY 6
4 2100866 Feed Bar Shield(Front) HEYEZ— LA 1
5 2100867 Feed Bar Shield(Rear) EVE—N(R) 1
6 2100869 Feed Bar Shield Guide BEUEY—-NLHAHA R 1
7 2100870 Feed Bar Guide EUBHIR 2
8 2100868 Feed Bar Shield{Upper) EUBY—ILL) [
9 2150063 Feed Bar Guide Bushing BUBAHAIRT w2 1
10 160007 Screw(M6-1 X 6) xRy 1
11 2100602 Feed Bar Block(Rear) Shaft A () &l 1
12 160001 Screw{M4-0.7 X 4} Exy 1
13 2100283 Feed Bar Block{Rear) A 1
14 2100281 Feed Bar Block(Rear) Lid ARNEE 1
15 130002 Screw(M3-05 x 6) 287 }
16 2100280 Feed Bar Block{Front) A E(ER 1
17 2100284 Eccentric Pin Holder EV TR EEREE 1
18 0020401 Feed Dog Eccentric Pin BT HFEEY 1
19 2100277 Feed Dog Eccentric EV Ity 1
20 2100278 Roller Bearing Z—RKILRFI . ]
o

21 2100275 Feed Dog Driving Connecting Rod #EUOy R 1
22 2100276 Feed Dog Regulating Eccentric EVAMT XY 1
23 180002 Screw(M3-05 x 4) xS 2
24 110070 Screw{M3-0.5 X 6.3) Ry 1
25 2100289 Feed Dog Regulating Plate Spring KUBREESZL— bR 1
26 0023473 Feed Dog Regulating Plate RUREI 7L — K 1
27 2100279 Feed Dog Regulating Gear = VUREIF P 1
28 180003 Screw(M56-08 x 8) - xy 1
29 160003 Screw(M5-0.8 x By ExrY 3
3041 2109005 Differential Feed Dog(Y5} F:lipr ) 1
30-2 2102009 Differentiat Feed Dog(Y6} ArE Y 1
31 2109006 Main Feed Dog il 1
32 2109067 Auxiliary Feed Dog Juky 1
33 110026 Screw(M3-05 x 6) xy 1
34 2150067 Connecting Rod Cover BEUDOw RANK— 1
35 130003 Screw(M4-0.7 X 7.3) IR 2




5".? %32
4? 340
53

) G A

L i

©

| @

g

46

| UBRICATING MECHANISM

eapl:i 2t

13

- Ref.No  Parts No. Description 2 & Amt. Req
R 2100935 Qil Pump, Complete Set TR {#H) 1
2 2100363 Worm Wheel A —LRT—) 1
3 160001 Screw(M4-0.7 X 4) sy 4
4 120049 [1T0016] Screw(M4-0.7 X 16)[M4-0.7 x 15] Exy 2
5
6 000567 Seal AGE S 1
7 2150201 Oil Tube, Complete Set Bl 78 1
2] 3100370 Qil Tube Fitting One Way End FOE#F 4
9 0031831 Qil Tube Clamp FEERIR 7
10 2150206 Qil Tube(4.6 x 64 x 220mm) faimsr 7 1
11 320008 Qil Tube Fitting Stud(M8-1) EHFEARINL - 2
12 2100958 Suction Tube, C. Set WA/ F(HE) 1
13 3100371 Qil Tube Fitting Two Way mOE#RFE 1
14 2100369 Qil Tube(4.6 X 6.4 X 36.5mm) B/ 7 1
15 2100957 Oil Filter i 1
16 2100926 Suction Pipe(Upper), C. Set IR A8 F{E)(#8) 1
17 2100927 Suction Tube(d4 X & X 18mm) S VAG 1
18 2100928 Suction Tube(2.5 X 4 x 60mm) BAIRAT B
19 2100929 Suction Pipe(Upper) BAIA T () 1
20 310073 Felt Zzl b 1
21 2150202 Qil Tube, Complete Set Bl ) -+ 1
22 21560207 Qil Tube{4.6 X 6.4 x 320mm) bi=s A G 1
23 320009 Qil Tube Fitting Stud(Long)(M8&-1) BE#FARIL-E) ]
24 2150095 Qil Pressure Regulating Valve, C. Set  SAEFH(#H) 1
25 2150094 Oil Pressure Regulating Valve FEF 1
26 0080503 Qil Pressure Regulating Ball BER-ILFH 1
27 0030748 Guide Pin HARE Y 1
28 2150097 Spring FAe-3 1
29 006861 Adjusting Screw(1/4-40 X 5) EEl S 1
30 000419 Nut rava 1
31 3100060 Qil Fitter Cap AANZ NI Evrv T 1
32 110045 Screw(M4-0.7 X 12) =85 3
33 3100061 O-ring(P42) QU»T 1
34 3100345 Qil Filter AN 1L 1
35 3100329 Filter Housing AT 1 L THF 1
36 2150065 Qil Pipe, C. Set WA FEB) 1
37 2150056 Qil Pipe FAIIATF 1
38 310081 Qil Wick pithi 1
39 2100896 Qil Pipe, C. Set A WIA F(EH) 1
40 2100895 Qil Pipe AN T 1
41 000456 Seal Plug = 1
42 310090 Oil Wick s 1
43 2100032 Oil Sight Gauge A1 ITF= 1
44 0020538 O-ring(P7) ouvy 1
45 110053 Screw(M6-1 x 8) xRy 1
46 320012 [320010] Qil Tube Fitting Stud(1/4-40) BEH#RFEARIL - 2




14

EXCLUSIVE PARTS for UPPER KNiFE{Angled Type), AZ8000G AAZARUVYTEFNERS R ] 4
UPPER KNIFE(Angled Type)

|RefNo Parts No. Description m B Amt. Req
T 2100385 Upper Knife Holder EAZRILE () 1
2 0020491 Upper Knife EXAR 1
3 2101435 Upper Knife Clamp EAZREBT 1
4 2100354 Upper Knife Chip Guard VIEMR 1
5 140012 Screw(M4-0.7 x 18.5) 1Ex3 1
6 2100349 Upper Knife Clamp Plate LAZRBIRS 1
7 2100353 Upper Knife Stop EARZ Wit 1
8 110038 Screw{M2.5-045 X 4.5) 1Exy 1
Q 000665 Washer A SR o 1
10 2157086 Presser Foot, Complete Set{0O4) T (48) 1
<11 2157000 Presser Foot Hinge Breyd 1
z T2 110004 Screw{M3.5-0.6 x 8) = 1
AZ8000G o T '3 2107030 Presser Foot{Lower) WI(F) 1
' 14 2107004 Presser Foot Stitch Tongue{O4) m 1
15 2107640 Finger Guard PR Pl 1
16 005036 Screw(1/8-44 X 5.6) I8 3
17 2100050 Cloth Plate 2OAFL—k 1
18 2150211 Cloth Plate{Lower) 207 —KTF) H
19 2100052 Rubber Cushion PRATL— NTHEARE 1
20 2108000 Stitch Plate{0O4) gtk 1
21 2109000 Differential Feed Dog BlE =+ X 1
22 2109001 Main Feed Dog wx 1
23 2101027 Blind Hemming Guide, C. Set &5 4R (#H) 1
24 2101026 Overhanging Guide Hinge, C. Set FER(FH) 1
25 0034867 Hemming Positioner R L 1

26
27 000533 Washer Dy 1
28 007006 Screw(9/64-40 x 4) =3 1
29 2101021 Blind-Hemming Edge Guide, C. Set I ER (1) ]
30 2101020 Blind-Hemming Edge Guide ESIEHE 1
3 005624 Screw(1/8-44 x 5.3) i o= ]
32 0022445 Swing-out Lever AAVGTPIN LI~ 1
33 004150 Screw({11/64-40 X 5.2) IR 1
34 000172 Conical Spring Washer mRRTy vy 1
35 000334 Nut +whk 1
36 0022446 Overhanging Guide Hinge Stop FEIRA Ly 1
37 001331 [001330] Screw(9/64-40 x 3.8) Ex 1
38 0022447 Swing-out Lever Holder AA T T LIR—BE 1
39 0022448 Swing-out Lever Stop AA T PIRLIR—A v/ 1
40 0022435 Edge Guide Positioning Pin EREEL >~ 2
Ref. No 41 to 54 See the following page.




UPPER KNIFE(Angled Type)

AZ8000G

& 42

1

{ EXCLUSIVE PARTS for UPPER KNIFE{Angled Type), AZ8000G

AAARUVSTETILERAB SR

14

A

. RefNo Parts No. Description m A& Amt, Req

T4 0022436 Positioning Pin Holder Spring EAREE Y TR 2
42 001225 Screw(1/8-44 x 2.8) i =% 1
43 0017196 Screw(1/8-44 x 6) kxR 3
44 2101022 Edge Guide Adjusting Holder B AEs 1
45 0047106 Screw(9/64-40 X 6.5} ExY 2
486 007619 Screw({9/64-40 x 6.3) 3y 1
a7 0022443 Adjusting Screw Guide Piece PR IHTR 1
48 006444 Adjusting Screw(1/8-44 x 12,9} B 1
A9 0022444 Ecge Guide Adjusting Holder Cover  1B3I3B8I& % 1
50 110047 Screw(M4-0.7 x 10) Ry 2
51 0060297 Pin e 1
52 2157040 Presser Foot Half-stay ¥EEH 1
53 110050 Screw(M3.5-06 X 4.5) =87 1
54 2109320 Upper Looper LI—I% 1

2



15

AZ8000G-M

1

39

B3 DEVICE

40

AZ8000G-M EXCLUSIVE PARTS
R

Y7 EFIERABM

15

Ref.No Parts No. Description @ 4 Amt. Req
1 2157086 Presser Foot, Complete Set(C4) 1§ T (#8) 1
2 2157000 Presser Foot Hinge Wrey 1
3 110004 Screw(M3.5-0.6 x 8) jl=87 1
4 2107030 Presser Foot{Lower) WT(T) 1
5 2107004 Presser Foot Stitch Tongue{O4) m 1
6 2107640 Finger Guard v HHA-R 1
7 005036 Screw(1/8-44 x 5.6) s 3
8 2108032 Stitch Plate(0O4) Fagind 1
9 2109000 Differential Feed Dog Bkl 1

10 2109001 Main Feed Dog gax 1
11 2101027 Blind-Hemming Guide, C. Set #ES1ER (H) 1
12 2101026 Overhanging Guide Hinge, C. Set ER () 1
13 0034867 Hemming Positioner BB 1
14

15 0005633 Washer Tyl 1
16 007006 Screw(9/64-40 X 4) 1z 1
17 2101021 Blind-Hemming Edge Guide, C. Set &I RS (18) 1
18 2101020 Blind-Hemming Edge Guide B3I ERE 1
19 009624 Screw{1/8-44 X 5.3) Exy 1
20 0022445 Swing-out Lever AATTF LI~ 1
21 004150 Screw{11/64-40 x 5.2) Exry -2 1
22 000172 Conical Spring Washer MR Ty 2y 1
23 000334 Nut pal 1
24 0022446 Overhanging Guide Hinge Stop ERA R 1
25 001330 Screw{9/64-40 x 3.8} = 1
26 0022447 Swing-out Lever Holder 24T T2 b LIR—RfE 1
27 0022448 Swing-out Lever Stop r Syl S VAC § STV G
28 0022435 Edge Guide Positioning Pin EREEY 2
29 0022436 Positioning Pin Holder Spring ERETEL TR 2
30 001225 Screw(1/8-44 X 2.8) Iz 1
31 001196 Screw({1/8-44 x 6) ry 3
32 2101022 Edge Guide Adjusting Holder EE|HEE 1
33 004106 Screw{9/64-40 X B.5) = 2
34 007619 Screw(9/64-40 % 6.3) =37 1
35 0022443 Adjusting Screw Guide Piece WETR ISR 1
36 006444 Adjusting Screw(1/8-44 x 12.9) WER Y 1
37 0022444 Edge Guide Adjusting Holder Cover  #ESI:ARIAE 1
38 110047 Screw(M4-0.7 X 10) T 2
39 2109911 B3 Device, Complete Set B3 & (1) 1
40 2101133 Back Tack Cutting Unit TG EEGE) 1

Ref. No 41 to 60

See the following page.




15
AZ8000G-M

11

12

3% B3 DEVICE

40

15

i AZ8000G-M EXCLUSIVE PARTS Y 7EFIERESR
T
IRefNo Parts No. Description m A Amt. Req

41 2101134 Thread Chain Cutting Knife Holder ARG E 1

4D 0023184 Thread Chain Cutting Knife A 1

A3 0023169 Thread Chain Cutting Knife Holder Spacer FEUd& A ~—4 1

A4 003637 Screw(1/8-44 x 2.5) ExY 2

45 004205 Screw(11/64-40 x 18) Ry 1

46 0024308 Thread Chain Holder ZRET 1

47-1 0023182 Thread Chain Holder Spring(Standard) ZRERIF T/ (125) 1

47-2 0033711 Thread ChainHolder Stronger (with Stringer Pressure) ZRIRIR T/CR (/SR EE W) 1

48 000361 Adjusting Nut DI TR BEF v b 2

49 000535 Washer Jwisy 1

50 110044 Screw(M35-06 x 14} Exy 1

51 2101048 Cloth Plate OXTL—k 1

52 2150211 Cloth Plate(Lower) ZOX7L—K(F) 1

53 21000562 Rubber Cushion SOARTL— MTHEAR 1

54 0036905 Synchronizer Positioning Pin R ardy 1

55 110009 Screw(M4-0.7 x 8) xRy 1

56 0081848 Synchronizer Cushion RyvarEvovigy 1

57 Q060297 Pin e 1
| 58 2157040 Presser Foot Half-stay HEER 1

59 110050 Screw(M3.5-06 x 4.5) Iz 1
80 2109320 Upper Looper =R . 1
X
i



.16
AZ8003G

1-1
1-2

AZ8003G EXCLUSIVE PARTS
e

Y 7EFINERBM

16

Ref.No Parts No. Description I Amt. Req
1-1 2157049 & Presser Foot, C. Set(03) T (48) 1
1-2 2157050 Presser Foot, C. Set(O4) T (#8) 1
2 2157000 Presser Foot Hinge Freyy 1
3 110004 Screw(M35-06 x 8) =) 1
4 2157020 Presser Foot(Lower) WI{T) 1
5-1 2157199 & Presser Foot Stitch Tongue(03) m 1
5-2 2157200 Presser Foot Stitch Tongue{O4) i 1
6 2107643 Finger Guard ZavHA—FR 1
7 000444 Washer Tyl 1
8 005036 Screw(1/8-44 x 56) IR 1
9 0034535 Thread Chain Guide EI|H R 1

10 004237 Screw(3/32-56 x 2.6) ey 1
1 2157040 Presser Foot Half-stay HEEHR ]
12 110050 Screw(M3.5-06 x 4.5) =5 1
13-1 2108002 & Stitch Plate(03) #HR 1
13-2 2108003 Stitch Plate(04) #ik 1
14 2109320 Upper Looper Ei—ix 1
15 0060297 Pin v 1
16 2109007 & Differential Feed Dog(03) [ lpr ) 1

s



|
L7 17
AZ8016G { AZ8016G EXCLUSIVE PARTS YT EFIIERES
} ] 11 s e
| Ref.No Parts No. Description m A Amt. Req
i 1 2157185 Presser Foot, C. Set{02) ]I 1
2 2157002 Presser Foot Hinge By 1
3 110004 Screw(M3.5-0.6 X 8) IRy 1
4 0024505 Presser Foot(Lower) BI(T) 1
5 0024421 Presser Foot Hinge Spring b wIRx 1
I 6 004131 Screw{1/8-44 x 6) kxy 1
7 0022156 Thread Chain Guide ZEHAR 1
8 004237 Screw(3/32-56 X 2.6) =% 1
9 0024506 Presser Foot Stitch Tongue m 1
10 004138 Screw(1/8-44 x 5) IR 1
11 12108016 Stitch Plate, Complete Set #HR (48) 1
12 2108017 Stitch Ptate ik 1
13 2108015 Stitch Plate Tongue 5T 1
14 004204 Screw(3/32-100 x 2.2) xRy 1
15 0024503 Stitch Plate Tongue Stop SRR bk wsX 1
16 001228 Screw{3/32-56 X 3.2} xRy 1
| 17 2100017 Differential Feed Dog(with Rubber Face) BEV (T LX) 1
| fl 18 2109018 Main Feed Dog{with Rubber Face) xR (Thix\)) 1
i 19 2109018 Auxiliary Feed Dog gt 1
3:‘1 : 20 000932 Rubber Cushicn(Large} B A EE(K) 1
I }: 21 000933 Rubber Cushion{Medium) 18 A PR () ¥ 1
| ! 22 0023580 Upper Knife EXZ 1
i 23 2100346 Upper Knife Holder EAZKRIY 1
I |24 180002 Screw(M3-05 x 4) =) 2
1 25 300040 Washer Ty [
. ' 26 2100177 Lower Knife Holder TAZB i
: .27 2109320 Upper Looper FIL—s% 1
. 28 0060297 Pin e 1



I
;18 18

AZ8016G-5 | @ AZ8016G-5 EXCLUSIVE PARTS $ITEF LGRS
e
( llRefNo Parts No. Description I Amt, Req
i - 2157186 Presser Foot, C. Set(02) () 1
2 2157005 Presser Foot Hinge #Breyy 1
3 110004 Screw(M35-06 x 8) = 1
) 000331 Nut Fyk 1
5 003302 Screw{1/8-44 x 11) Wrs 1
6 2157031 Presser Foot Spring HI/NE 1
7 003637 Screw(1/8-44 X 25) LExY 1
8 2157022 Presser Foot{Lower) BT 1
) 280011 Screw(3/32-56 X 2) Ry 1
10 0024506 Presser Foot Stitch Tongue(02) m 1
11 004138 Screw(1/8-44 x b) by 1
12 2157048 Thread Chain Guide ZIETAR 1
13 004237 Screw(3/32-56 X 2.6) Ex3y 1
14 2158013 Stitch Plate, Complete Set iR (48) 1
15 2158014 Stitch Plate #Hik 1
16 2108129 Stitch Plate Tongue M 1
17 004182 Screw(3/32-56 X 2.5) Exy i
18 0060297 Pin [ 1
19 2109007 Differential Feed Dog lipeg) 1
20 2109320 Upper Looper _ B = 1
21 2160100 Crankshaft IS0 7 b Tk 1
22 2150225 Upper Looper Driving Lever LIL— i 1
23 2160051 Driving Shaft Thrust Ring AZARUMY 1
; 24 2150226 L.ower Looper Driving Lever TIL—J\Ehk 1
! 25 2100800 Looper Driving Lever Connecting Rod JL—/XOw 1
| 26 2150227 NeedleThread Pull-off iy 1

s
S T e eI R T Al e e i



19

AZ8019G

19

& AZ8019G EXCLUSIVE PARTS

Y7 ETFIILERATS

19

M

RefNo Parts No. Description m  f Amt. Req
1 2157096 Presser Foot, Complete Set(O5) T (5) 1
2 2157000 Presser Foot Hinge RIevy ]
3 110004 Screw{M3.5-0.6 x 8) b3 1
4 2107178 Presser Foot(Lower) HI(T) 1
5 2107179 Presser Foot Stitch Tongue(OB) m 1
6 2107640 Finger Guard FAVHH—R 1
7 005036 Screw(1/8-44 X 56) =37 1
8 2107180 Thread Chain Guide TR 1
9 004237 Screw(3/32-56 x 2.6) k3 1

10 2108107 Stitch Plate 3K 1
11 2109046 Main Feed Dog, Complete Set k') (4) 1
12 2109047 Main Feed Dog Ky 1
13 2109048 Main Feet Dog Positioner HBRIVNBRAR 1
14 004139 Screw(3/32-56 x 3) xR 1
15 004182 Screw(3/32-56 X 2.5) Exy 1
16 2109045 Differential Feed Dog Bliax U 1
17 2109042 Auxiliary Feed Dog JuxY) 1
18 000444 Washer Ty iy 1
19 2101378 Folder Plate, C. Set EREFR) 1
20-1 2101371 Folder(80mmj){Extra ) EHRFTER) 1
20-2 2101379 Folder(60mm}{Extra ) EEREEER) 1
21 2101372 Folder Flate{Upper) FHE( L) 1
22 2101373 Folder Plate(Middle) ERAR () 1
23 2101374 Folder Plate(Lower) ERIE(T) 1
24 005049 Screw(M5-0.8 x 8) il 237 6
25 300000 Washer Tyiwy 8
26 004100 Screw(11/64-40 x 3.2) Iz 1
27 000010 Conical Spring Washer mit=7 iy 1
28 2101375 Folder Plate Support(Upper) FRRIZ (L) 1
29 009751 Screw{M5-0.8 X 10} ry 2
30 110035 Screw(M4-0.7 X 10) I 2
31 000022 Nut ;v 2
32 2101377 Positioning Plate firf@RA R 1
33 006202 Screw(M4-0.7 X 6) IExR 1
34 2101376 Folder Plate{Lower) EHREEL(T) 1
35 110008 Screw(M4-0.7 X 8) IRy 1
36 2157040 Presser Foot Half-stay XMETH ]
37 110050 Screw(M3.5-0.8 X 4.5) e 1
38 2109320 Upper Looper ENL—JX [
39 0060297 Pin 5% 1




AZ8020G-X4, X5

AZ8020G-X4, X5

e A78020G-X4, X5 EXCLUSIVE PARTS

Y7EFLERESR

20

| Ref.No  Parts No. Description I Amt. Req
{11 2157054 Presser Foot, C. Set(X4) T (58) ]
1-2 2157055 Presser Foot, C. Set(X5) AT (4H) 1
2 2157000 Presser Foot Hinge #Hrbevy 1
3 110004 Screw(M3.5-0.6 x 8) Wy 1
4 2157020 Presser Foot{Lower) #HX(TF) ]
5-1 2157208 Presser Foot Stitch Tongue(X4) m 1
5.2 2157209 Presser Foot Stitch Tongue(X5) m 1
6 2107643 Finger Guard ' v HH—K 1
7 000444 Washer A 1
8 005036 Screw(1/8-44 x 5,6) IExy 1
g 0034535 Thread Chain Guide EIRHA R i
10 004237 Screw(3/32-56 x 2.6) Exs/ 1
11 2157040 Presser Foot Half-stay EHERH 1
12 110050 Screw(M3.5-0.6 x 4.5) Exy 1
13 2159101 Needle Clamp(X) &1k X 1
14-1 2108006 Stitch Plate(X4} R 1
14-2 2108014 Stitch Plate(X5) i 1

o



21

AZ8025G

| A78025G EXCLUSIVE PARTS

Y7ETIEBBR

21

'Ref.No  Parts No. Description 5 % Amt. Req
] 0024130 Tape Guide(Upper) F—7H4 k(L) 1
2 110012 Screw(M4-0.7 x 5) =7 2
31 2157118 Presser Foot, C. Set(Y5) T () i
3.2 21571198 & Presser Foot, C. Set{Y6) I (48) 1
4 2157000 Presser Foot Hinge Hre>y 1
5 110004 Screw(M3.5-06 x 8) IR 1
6 2107631 Presser Foot({Lower) (T 1
7-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
72 2107651 & Presser Foot Stitch Tongue(Y6) M 1
: T 8 2107643 Finger Guard ZaHA—R 1
19 000444 Washer AR 1
{10 005036 Screw(1/8-44 x 56) kxy 1
o1 2107670 Presser Foot Tape Guide WIF—7H14F 1
§ 12 001230 Screw(3/32-56 x 3.8) kX 1
b3 0034535 Thread Chain Guide A R 1
Y 004237 Screw(3/32-56 X 2.6) ey T
15 2157040 Presser Foot Haif-stay ¥EER 1
16 110050 Screw(M3.5-06 X 4.5} xRy 1
17 2157116 Presser Foot, C. Set(X4} T () 1
18 2107652 Presser Foot Stitch Tongue(X4) M 1
19 2159101 Needle Clamp{X) F 3l . 1
20 2108006 Stitch Plate(X4) iR - 1




!
-~ 22
1 AZ8032G, 8035G EXCLUSIVE PARTS(1) HTEFINERBRA)

AZ8032G, 8035G(1) "

dRefNo Parts No. Description m A Amt. Req
1 2150052 Needle Bar Crank Arm, C. Set gHEY S > o () 1
2 2150053 Needle Bar Driving Shaft HES Z T 1
3 2100136 Needle Bar Crank Arm gHEs S0 1
4 300008 Washer Ty 1
5 140003 Screw(M8-1 x 18) 1IER 1
6 2100138 Needle Bar Connecting Link gt v 1
7 2100176 Needle Bar Connecting Link Pin gtEU Iy 2
8 310089 Oil Wick Pz 2
9 2150059 Needle Bar Connecting Bracket fHEla+ 1
10 110006 Screw(M3.5-06 X 10) Exy 1
11 160016 Screw{M4-0.7 X 4.5) =8 2
12 2100846 Needle Bar Driving Lever HiEr 5 o8k 1
13 2160050 Upper Looper Driving Lever I — G 1
14 2160051 Driving Shaft Thrust Ring EN—KZZ AUV 1
15 2150086 Upper Looper Bar Crank Arm, C. Set  EIL—NXO SV (%) 1
16 2150084 Upper Looper Bar Guide Bushing W—/IREBRAY I 1
17 2100227 Upper Looper Bar Guide Cover JL—IRERE 1
18 130001 Screw(M2.5-0.45 X 6) =y 1
19 110071 Screw(M2.5-0.45 X 6) Wy 1
20 2150091 Upper Looper Bar Guide, C. Set IL—/NERER) 1
21 2101089 Upper Looper Bar Crank Arm ElL—ro524 =
22 300008 Washer AR o 1
23 140004 Screw(MB-1 x 16) xR 1
24 2100903 Upper Looper Bar Crank Arm Pin LTSy 1
25 160002 Screw(M4-0.7 X 5} =54 1
26 310089 QOil Wick i i
27 2150080 Upper Looper Bar —JeiE ]
28 000629 Seal Plug i 1
29 2100892 Upper Looper Bar Guide IL—IKER 1
30 310065 Qiling Felt bk~ 1
31
32 210009 Screw(1/8-44 x 3.2) 3 ]
33 % 09348 Lower Looper TIL—i% 1
34 2150078 Lower Looper Driving Shaft Thrust Ring TIL—IRAZANI T 1
35 2150079 Upper Looper Bar, C. Set JL— /X (8) 1




23
AZ8032G, 8035G(2)

& AZ8032G, 8035G EXCLUSIVE PARTS(2)
0

23

Y TEFTILERBRR)

RefNo Parts No. Description m A Amt. Req
1 2169102 Needle Ctamp(Y) gtk X 1
2.1 2108062 Stitch Plate{Y5) iR 1
2.2 2108063 Stitch Plate(Y6) iR 1
3 2109084 Differential Feed Dog{Y5, Y6) HE Y 1
4 2109086 Main Feed Dog #axy 1
5 2109052 Auxiliary Feed Dog AGEL 1
6 2160019 Needle Thread Pull-off gy - 1
7-1 2157118 Presser Foot, C. Set(Y5) HI ) 1
7-2 2157119 Presser Foot, C. Set{Y6) I (#H) 1
8 2157000 Presser Foot Hinge BIe»y 1
9 110004 Screw(M3.5-06 x 8) xR 1

10 2157040 Presser Foot Half-stay HEER 1
11 110050 Screw(M3.5-0.6 X 4.5) 1ERE 1
12 2107631 Presser Foot{Lower) HI(T) 1
13-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
13-2 2107651 Presser Foot Stitch Tongue(Y6) M 1
14 2107643 Finger Guard ZAvHA—~R 1
15 000444 Washer PR 1
16 005036 Screw(1/8-44 x 56) =87 1
17 2107670 Presser Foot Tape Guide HF—THAR 1
18 001230 Screw(3/32-56 x 3.8) Ly . 1
19 0034535 Thread Chain Guide ZEIRAA R E 1
20 004237 Screw(3/32-56 X 2.6) =% 1
21 0024130 Tape Guide(Upper) FT—7H1 Rk} 1
22 110012 Screw(M4-0.7 X 5} =3 2
23 2101021 Lower Knife TAR 1
24-1 2108043 Stitch Plate(Y5) gk 1
24-2 2108044 Stitch Plate(Y6) R 1
24-3 2108045 Stitch Plate(Y7) #HR 1
25-1 2108033 Differential Feed Dog({Y5) BIaEY 1
25-2 2109030 Differential Feed Dog(Y&, Y7) Bl 1
. 26 2109031 Main Feed Dog i) 1
27 2109032 Auxiliary Feed Dog hEY 1
28 2109342 Upper Looper(for Needle Size #11~14}) B —/UBEF#11~ 14 ) 1
29 0 ————— Needle (System:DC X 27) - @t 2




Y

24
AZ8039G

EXTRA PARTS

Z N —3&Y

Feed Dog Plated with Rubber

AZ8039G EXCLUSIVE PARTS
-~ —_—

Y7 EFILEBER

24

Ref.No Parts No. Description wm A Amt. Req

B 2157138 Presser Foot, C. Set(Y5) #x(#8) ]
2 2157000 Presser Foot Hinge HIbyy 1

3 110004 Screw(M35-06 x 8) i 57 1

4 2157020 Presser Foot{Lower) BI(F 1

5 2157205 Presser Foot Stitch Tongue(Y5) m 1

6 2157030 [2107643]) Finger Guard TV HH—K 1

7 000444 Washer AR 1

8 005036 Screw(1/8-44 x 5.6) =37 1

g 2157045 Thread Chain Guide FRHAR 1
10 001230 Screw(3/32-56 x 3.8) kw3 1
11 2157046 Presser Foot Spring Setting Piece BT NAREARH 1
12 110050 Screw(M3.5-0.6 x 4.5) = 1
13 270011 Screw(3/32-56 X 1.8) Wry 2
14 2107523 Presser Foot Spring /R 1
15 2108106 Stitch Plate(Y5) #Hix 1
16 2109038 Differential Feed Dog Aix L) 1
17 2109052 Auxiliary Feed Dog Auxy 1
18 2159008 ¢ Differential Feed Dog{with Rubber Face)(Extra) BIRE U{T LX) ER) 1
19 2108076 @ Main Feed Dog(with Rubber Face)(Extra) #5XU(TFL3EV)45HTER) 1

W



el F
25 o
AZ8045G, 8045G/K2(1) € AZ8045G, 8045G/K2 EXCLUSIVE PARTS(1) Y 7EFIHERAIM()
1
RefNo Parts No. Description m & Amt. Req
1 2159906 Ruffling Mechanism, C. Set(3) 7V TEERE3) 1
2 2101243 Connecting Plate(Short) R (58) 1
3 170005 Screw(M4-0.7 X 6) IRy 4
4

5 100001 Nut Fv bk 3
6 2101241 Connecting Plate Lever HRERL/S— 1
7 170031 Screw{M5-0.8 X 8.5) =50 1
8 100002 Nut Fw 1
9 2101242 Connecting Plate Lever Support BERL /-4 E 1
" 10 110047 Screw{M4-0.7 x 10} Exy 4
N 2101244 Connecting Plate(Long) EER(R) 1
12 2101246 Ruffling Mechanism, C. Set(2) 27U KRB 2) 1
j T3 2101260 Ruffiing Presser 57UV TRI 1
| 14 110001 Screw{M4-0.7 x 5.4) =87 3
i, 15 2101245 Ruffling Mechanism, C. Set(1) STV THRER) 1
i 16 2101259 Ruffling Presser Lifter Shaft Lever 57 U BT  #iL /{— 1
i 17 160001 Screw{M4-0.7 X 4) Ry 1
18 2101248 Bracket Holder Ty FRfEE 1
19 2101258 Ruffling Presser Lifter Shaft 77UV 1
20 0020616 Stop Collar ARy RH5— 1
21 003637 Screw(1/8-44 x 25) it 8% N 3
22 2101249 Bracket Fixing Piece T2y NERR 1
23 2101250 Bracket Spring Plate T3y EANRR 1
24 000538 Washer A o 1
25 110031 Screw(M4-0.7 X 12) Ex 1
26 2101247 Bracket TSy b 1
27 005589 Screw({1/4-40 X 14.5) =3 1
28 000621 Conical Spring Washer M/ Ty i+ 2
29 000613 Washer Ty iy 1
i 30 000306 Nut Fwhk 1

|
i 31 2101252 Handle Holder WIBS N\ RILERAE 1
i 32 170032 Screw(M4-0.7 X 5) kXY 1
i 33 2101255 Ruffling Swing-out Handle HWIBISNARIL 1
i 34 000234 Nut Fy kR 1
1 35 2101253 Swing-out Handle Holder Spring AV FILEREANR 1
’ 36 001123 Washer AR 3
o 37 007627 Screw(M4-0.7 X 6) Ry 3
g 38 2101257 Ruffling Presser Shaft STUGTHTIH 1
g 39 0094562 Collar(8 X 13 X 6mm) Hho— 1
40 2101254 Lifter Lever Holder STVTRIBITLN-BRAE 1
41 2101251 Ruffling Presser Lifter Lever ZZ2V TR L~ 1
42 1100082 Screw(M4-0.7 x 8) WEx 2
- 43 0024084 Spring Cap BINRRFy v/ 1
i 44 2101268 Ruffling Presser Spring 7V THINE 1
45 004125 Tension Post RFE 1

|



26

AZ8045G-04/K2(2)

® AZ8045G-04/K2 EXCLUSIVE PARTS(2) *3'7\:'&71')[/%}55’&5%(2) 26
RefNo Parts No. Description m A Amt. Req
1 2157158 Presser Foot, Complete Set(04) I (a) 1
2 2157000 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-06 x 8) xR 1
4 0022153 Presser Foot{Lower) BI(T) 1
5 2107219 Thread Chain Guide R R ]
6 004237 Screw(3/32-56 x 2.6) Nl o= 1
7 0021876 Presser Foot Stitch Tongue(04) m 1
8 2107640 Finger Guard ZaevHA-R 1
9 005036 Screw(1/8-44 x 5.6) R ]
10 2109020 Differential Feed Dog A% | 1
11 2109021 Main Feed Dog wmEY ]
12 2157041 Presser Foot Half-stay ¥EEHR 1
i3 110050 Screw(M3.5-0.6 x 4.5) s/ 1
14 2108003 Stitch Plate{04) iR 1
15 2109320 Upper Loper =% 1

W



i 27
| 27 K2 DEVICE(1) K23&E(1)
K2 DEVICE(1) \
’ ! RefNo Parts No. Description m % Amt. Req
! 1 2159901 K2 Device, Complete Set _ K2 E (1) 1
' 2 2111050 Suction Pipe, Complete Set AE (18) 1
‘ 3 2111051 Suction Pipe oA EARLF 1
U 4 310017 Qil Wick PiiFiy 1
: 5 000755 Qil Wick Pin A 1
] 6 2111063 Suction Pipe Cover BAEH I/~ 1
. 7 004237 Screw(3/32-56 x 2.6) ExY 1
8 004404 Screw(3/32-56 x 5.1) il 2
9 2111085 Upper Trimming Knife £A i
10 004131 Screw(1/8-44 x 6) IRy 1
11 004139 Screw(3/32-56 x 3) Ery 2
12 2111059 Lower Trimming Knife Holder Pin TAHXEFEY 1
13 2111056 Lower Trimming Knife TH T
14 004236 Screw(3/32-56 x 4.2} =3 1
15 2111057 Lower Trimming Knife Driving Plate THEEER 1
16 2111062 Spring Sleave THNRRRAY—-F 1
17 2111081 Lower Trimming Knife Pushing Spring TFTHEZE/t=% 1
18 2111066 Spring Protect Washer THNRFR Ty v 1
19 21110860 Washer Ty 1
20 2111067 Air Shield Rubber BARIRALE T A 1
M |
21 007623 Screw(9/64-40 x 5.3) 477 2
22 2111058 Lower Trimming Knife Guide Support FRHA- RIS 1
23 110068 (1} 0006 ), i, ,Screw(M4-07 x 8) bx 1
24 2101017 " Lower Trimming Knife Guide THATR 1
25 270001 Screw(1/8-44 x 3) 1Exry 1
26 0021451 Suction Power Control, C. Set 5| DEREEE(IE) 1
27 0021457 Suction Power Control Tube(inner) B3I higs 1
28 0021456 Suction Power Control Tube U pak: T 1
29 001882 Screw(1/8-44 x 2.9) _ Exy 1
30 0021450 Nylon Hose BetF 1 -7 1
31 2107069 Cloth Plate Spacer PORTL—hZR—% 1
32 110042 Screw(M3.5-06 x 4) it 87 2
33 2151000 Suction Pipe Support BAEI A 1
|
IHE
I
A1




| 28 K2 DEVICE(2) K2 % & (2) 28
| K2 DEVICE(2) \
‘ ' AZ8003G /K2 AZB8003G/B3/K2 RefNo Parts No. Description m & Amt. Req
' 1 2157062 Presser Foot, C. Set(04) T (fA) 7 1
f 1 2 2157000 Presser Foot Hinge BICoY 1
| 3 110004 Screw(M3.5-0.6 x 8) Y 1
. 4 2157020 Presser Foot(Lower) BI(F) 1
i 5 2157200 Presser Foot Stitch Tongue(O4) m 1
6 2107643 Finger Guard ZavHA~R 1
i 7 000444 Washer Twiy 1
i 8 005036 Screw(1/8-44 x 56) i 354 1
9 2107219 Thread Chain Guide TIRH R 1
10 004237 Screw(3/32-56 x 2.6) xR 1
‘ 11 2157040 Presser Foot Half-stay ¥EEH 1
i 12 110050 Screw(M3.5-06 X 4.5) xRy [
13 2157072 Presser Foot, C. Set(04) T (1) 1
14 2157204 Presser Foot Stitch Tongue(04) m 1
15-1 2157102 Presser Foot, C. Set(Y5) T (#8) ]
15-2 2157103 Presser Foot, C. Set(Y6) By ]
15-3 2157100 Presser Foot, C. Set({X4) HI(m) 1
AZ8020G/K2 154 215710 Presser Foot, C. Set(X5) T @) ]
15-1 16-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
15-2 16-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
hy S 163 2157208 Presser Foot Stitch Tongue(X4) n P
’ 16-4 2157209 Presser Foot Stitch Tongue(X5) m 1
f 17 2157121 & Presser Foot, C. Set(Y5) BT (4H) 1
3 18 2107631 & Presser Foot(Lower) RI(T) 1
10 19 2107650 ¢ Presser Foot Stitch Tongue(Y5) m 1
20 2107670 & Presser Foot Tape Guide HIF—7H—rK 1
9
21 001230 ¢ Screw(3/32-56 x 3.8) =37 1
22 2157139 & Presser Foot, C. Set(Y5) I () 1
23 2157205 & Presser Foot Stitch Tongue(Y5) m 1
24 2157030 & Finger Guard ‘ A AL—R 1
25 2157047 ¢ Thread Chain Guide _ ERHT R 1
26 2157046 ¢ Presser Foot Spring Setting Piece B/ rEfME 1
27 270011 & Screw(3/32-56 x 1.8) lEry 2
K2 28 2107523 & Presser Foot Spring B/ 1
AZB8039G
22
f. @’ \ )
3
It




29

C DEVICE

C DEVICE C#&B
RefNo Parts No. Description m  f Amt. Req

1 2109932 C Device, Complete Set CIig (#) 1

2 0033939 Hose Band(1/4 inch) K=Y R(1/4 1 2 F) 1

3 1094011 Hose Nipple{$ 8-PT1/8) M—=ZAZvwF) 1

4 1097000 Regulator(AR2000-01 BG) L¥alL—-% 1

5 009960 Screw(M5-0.8 x 16) xy 2

6 000669 Washer Dy 4

7 000600 Spring Washer ATV T Iw gy 2

8 000009 Nut Fvh 2

9 1097001 Regulator Support L ¥ 2 L—4BUfHE 1
10 0086905 Wood Screw(¢ 5.1 x 20) 87 2
11 0010263 Connector(¢ 6-PT1/8) dAxe 4 1
12 1086000 Nylon Hose(4 x 6 x 2000mm) FAOvR—2 1
13 1298000 Alr Valve, Complete Set TP (5R) 1
14 0033938 Collar(6.4 x 13 x 9mm) Hho— 1
15 005040 Screw(11/64-40 x 85) -39 5
16 0033937 Return Spring I 7L THRhI R 1
17 0033936 Air Valve Holder A P : T Y 1
18 0033935 Air Valve Stop IFPMRILFR R wiE 1
19 000334 Nut pal A ]
20 005505 Adjusting Screw(11/64-40 x 16) PR . 1

p

21 1090133 TAC Valve, C. Set TAC/NILF(38) 1
22 0010052 TAC Vaive TAC /LT 1
23 000823 Gasket ALE 2
24 0010112 Joirt({ ¢ 6-M5) HFE 2
25 0010290 Connector(¢ 6-PT1/8) BFE 1
26 0010310 Venturi Tube RyFa0E 1
27 0033940 Hose Band(3/8 inch) R—=2R/X R(3/8 1 2 F) 2
28 1096004 Vinyl Hose(12 x 18 x 1500mm) EZ—Jlh—2x 1
29 1096005 Vinyl Hose(12 x 18 x 500mm) EZ—JLh—2X 1
30 0011987 UL Clamp Ussor 3
3 009814 Wood Screw(¢ 3.1 x 20) KRRy 3




30

B3 DEVICE

30

AZ8020G/B3

3241
32-2

28

27 3

36 2109016

B3 DEVICE B3&EE

e —————— .,

RefNo Parts No. Description m 4 Amt. Req
1 2109807 B3 Device, C. Set B3 &kE(fH) 1
2 2101133 Back Tack Cutting Unit ZOIRLD U LB (5) 1
3 2101134 Thread Chain Cutting Knife Holder HEfH 1
4 0023184 Thread Chain Cutting Knife H 1
5 0023169 Thread ChainCuttingKnife Holder Spacer XMEMFA Z~<—4 1
6 003637 Screw(1/8-44 x 2.5) Wy 2
7 004205 Screw(11/64-40 x 18) IRy 1
8 0024308 Thread Chain Holder ppt e 1
9-1 0023182 Thread Chain Holder Spring(Standard) 2RI/ % (125) 1
9-2 0033711 Thread Chain Holder Spring(with Stronger Pressure) ZRER{R T/XR (/LR ERLY) 1
10 000361 Adjusting Nut PRI NRBHF Y b 2
11 000535 Washer Ty iy 1
12 110044 Screw(M3-06 x 14) L= 1
13 2101050 Cloth Plate A7~k 1
14 0036905 Synchronizer Positioning Pin W3y 1
15 110009 Screw(M4-0.7 x 8} il=37 1
16 0081848 Synchronizer Cushion RIvar¥yovyay 1
17 2157070 Presser Foot, C. Set(04) T (#8) 1
18 2157000 Presser Foot Hinge HIE»Y 1
19 110004 Screw({M4-0.7 x 8) Ry 1
20 2157020 Presser Foot{Lower) HI(T) Tz 1
21 2157204 Presser Foot Stitch Tongue(04) i 1
22 2107643 Finger Guard A HH—R 1
23 000444 Washer T iy i
24 005036 Screw(1/8-44 x 58} i 587 1
25 0034535 Thread Chain Guide ERACRE 1
26 004237 Screw(3/32-56 x 1.7) I3 1
27 2157040 Presser Foot Half-stay HEEH 1
28 110050 Screw(M3.5-06 x 4.5} Exs 1
29 2108008 Stitch Plate(O4) #Hik 1
30 2109010 Differential Feed Dog AlaE Y 1
31 2109011 Main Feed Dog #axY 1
32-1 2157108 Presser Foot, C. Set(X4) I (3) 1
32-2 2157109 & Presser Foot, C. Set(X5) HIH) 1
33-1 2157210 Presser Foot Stitch Tongue(X4) M 1
33-2 2157211 & Presser Foot Stitch Tongue(X5) m 1
34-1 2108013 Stitch Plate(04) fiHik 1
34-2 2108119 & Stitch Plate{X5) g 1
35 2102015 Differential Feed Dog AnEY 1
Main Feed Dog Bix 1




31 | CH20 DEVICE(1) for AZ8000G CH20 & (1) 31
CH20 DEVICE(1) “
Ref.No Parts No. Description m Amt. Req

1 0023714 Device Supporting Plate FEMHR 1

2 009150 Screw(11/64-40x11) xRy 1

3 0023726 Device Holder Base EEmTE 1

4 0023750 Device Holder Base Fixing Spring Plate S BRUI & EE/ X 1

5 0023763 Supplementary Fixing Spring Plate B/ SR 1

6 004353 Screw(9/64-40 x 7) il 2% 4

7 0023715 Solenoid Holder Fixing Spring Plate YL ./« REU{ISEE/CX 1

8 0023769 Fixing Spring EFEEREE/ R 1

9 000533 Washer iy ]
10 001175 Screw(9/64-40 x 8) =8 1
11 005589 Screw(1/4-40 x 14.5) IExy 1
12 000621 Conical Spring Washer M/t 7w v 2
13 0023725 Solenoid Holder V0L /A REGE 1
14 000613 Washer Ty 1
15 0003086 Nut - Fuhk 1
16 001333 Stop Screw(3/32-56 x 3.9) Abw IRy 1
17 0026470 Rotary Solenoid Cover A—=%VUYL /o RAr— 1
18 005000 Screw({9/64-40 X 5.7) I3 2
19 0011190 Rotary Solenoid{Large) O—-7UvL./o kK 1
20 005550 Screw(11/64-40 x 135) xRy 1
21 0036111 Hemming Guide Interiocking Lever  i,@&h L/ — * 1
22 0036132 Retaining Ring Abw Uy 1
23 0094491 Cord Clamp{¢$ 3.4-2N) A—RoZ07 1
24 0023711 Guide Pin H1 R 1
25 004358 Screw{9/64-40 x 5.6) I3 4
26 005585 Adjusting Screw(11/64-40 x 10) BETR 1
27 001049 Sticker U —7 ]
28 0023723 Guide Collar H1ARh5— 1
29 003638 Screw(11/64-40 x 4) Exy 1
30 0023717 Solencid Holder Cover VLA RRE R — 1
31 000322 Lock Nut Ovo2+y b 3
32 001326 Positioning Screw(9/64-40 X 7.5) UBERARY 1
33 0063612 Cord Clamp(¢ 6.8-4N) dA—RoZv7 2
34 0023722 Solenoid Supporting Plate VL /A RRTR 1
35 004406 Screw(11/64-40 x 8) Ry 2
36 0011191 Rotary Solenoid{Small) A—% UYL /A1 RN 1
37 007606 Adjusting Screw(8/64-40 x 20) EE [N 2
38 000014 Washer Tywiy 2
39 000002 Spring Washer A7V T Ty sy 2
40 000012 Nut(M3) bl 2

Ref. No 41 to 58  See the following page.
37




a :f QD l
—7 CH20 DEVICE(1)

|

AZBOD0G

CH20 DEV!CE(T) for AZ8000G

Ref.No Description
Edge Guide lnterrocking Lever
Screw(] 1/64-40 % 8)

Edge Guide lnten‘ocking Plate
Screw(d 1/64-40 % 21)
Edge Guide Holding Shaft

Hemming Guide lnterrocking Shaft
Screw(1 1/64-40'x 26)
Fiber Cushion
Cushion(Vinyl)

Conical Spring Washer

AZ1 REREE
i

Rubber Cushion
Nut
Screw(M4—0.7 X 12)
Screwed Pin(11/64
Adjusting Lever
Screw(M4—O.7 x4
Ad justing Screw Guige
Cord Clamp(¢ 53

e

e T




-

32

CH20 DEVICE(2)

Y

CH20 DEVICE(2) for AZ8000G

ﬁ

CH20 % & (2)

32

RefNo Parts No. Description m A Amt. Req
1-1 2101391 Blind-Hemming Guide, C.Set(for 25mm) 748 (4) 1
i-2 0023740 Blind-Hemming Guide, C.Set(for 35mm)(Extra) (R (5 1
2-1 2101390 Blind-Hemming Guide ER 1
2-2 0023739 Blind-Hemming Guide{Extra) ER(REER) 1
3-1 2101393 Hemming Positioner LR T
3-2 0023741 Hemming Positioner{Extra) BEINEREA T S) 1
4 004236 Screw{3/32-56 x 4.2) xRy ]
5 005038 Screw(1/8-44 x 56) I3 2
6 0023744 Hemming Guide Bracket, C. Set EHRFEEME () 1
7 000335 Lock Nut Ayo+whk 1
8 006820 Adjusting Screw(9/64-40 x 123} ) 1
9 0036161 Anti-shock Rubber TERAEE T L 1

10 001202 Screw(9/64-40 x 66) i 257 1
11 003637 Screw(1/8-44 x 25) fl=7) 3
12 1200182 Side Seam Detector Unit R—JLIC{HH) 1
13

14 005588 Screw(11/64-40 x 2.1) JI.=37 1
15 0023747 Blind-Hemming Edge Guide, C. Set EREER) 1
16 0023724 Blind-Hemming Edge Guide EHE 1
17 0023707 Slide Edge Guide AZ1 KEH . 1
18 0023705 Slide Edge Guide Holder RS54 RERSF - 1
19 007609 Screw(9/64-40 x 9) xry 2
20 0023708 Sensor BHF 1
21 0023737 Slide Edge Guide Pressing Spring A7 RERRL IR 1
22 005000 Screw(9/64-40 X 57) 337 1
23 0023709 Collar(2 x 5 x 5mm) ho— ]
24 004237 Screw(3/32-56 x 2.6) 137 2
25 0023710 Sensor Spring BHMFREY /IR 1
26 0023756 Magnet Unit N7Ry M ER) 1
27 001613 Screw(3/32-56 x 45) - IRy 2
28 2101384 IC Positioner, Complete Set IC Z8Eh & (1) 1
29 21071395 IC Positioner ICHRthA 1
30 005591 Adjusting Screw(1/8-44 x 6.2) e 1
31

32 0023703 Raterally Sliding Plate EBHAZA RiIE 1
33 004440 Screw(11/64-40 x 8.3) o= 7 2
34 0023767 HemmingPositioner(forLightMaterials)  #23|{RENA (&4 1
35 0023768 Spacer({for Light Materials) FERA~—Y (B 1




W

CH20 DEVICE(3)

CH20 DEVICE(3) for AZS000G

CH20 % & (3)

3

RefNo Parts No. Description m B Amt. Req
1 1200006 Presser Foot Switch Unit BT v F(a) 1
2 110013 Screw(M4-0.7 x B) kR 3
3 0023734 Magnet for Presser Foot Switch NTZxy k 1
4 004353 Screw(9/64-40 x 7 I3 2
5 0023720 Switch Plate Spacer ATy FRZAN—H ]
6 2121021 Switch Plate A wFR 1
7 005587 Screw(9/64-40 x 86) il 1
8 005512 Guide Screw(11/64-40 x 3) HA Ry 1
9 2151013 [2101040] Presser Foot Lifter Lever BT rL/— 1

10 2111011 Oil Cooling Fan Magnet Unit T RITRy () 1
11 1200095 Rotation Detector Unit R—ILIC(#8) ]
12 2101124 Cord Bushing A—RTFwi g ]
13-1 0011943 Power Cord(for 100 Voltage) BRI—-R(100V ) 1
13-2 0011944 Power Cord(for 200 Voltage) ERJ— (200V @) 1
13-3 0011945 Power Cord(for 220 Voltage) ERI— R 220V /&) 1
13-4 0011946 Pawer Cord(for 380 Voitage) EFI— R (380VAE) 1
14 0011709 Control Box Stay HIER w2 2 2 F ¢ 4
15 006905 Wood Screw{¢ 5.1 x 20 AR 10
16 0011180 Contro! Box, Complete Set FIHLEE (4R) 1
17 0011182 Control Board CH FlfEE % 1
18 0011974 Voltage Regulator EBEIC 1
19 0011183 Power Board CHERER o 1
20 0011192 Knee Switch, Complete Set BER 1w F (1) X 1
21 0092232 Knee Switch Holder BER Ay FRUHR 1
22 0011189 Knee Switch BER 1w F 1
23 30003i Washer Twiry 4
24 300033 Spring Washer ATV TIv oy 2
25 100038 Wing Nut FaoFwvk 2
26 0035722 Cord Bushing d—KJwi 5 1
27 2151012 Tension Disc Eyelet Support FOE TR 1
28 1101086 Screw(M4-0.7 x 8) 8- 2
29 004265 Tension Post(Short) RBFEER) 2

AZ8000G




| 343010 DEVICE # SC10 DEVICE SCIO%E 34
“
S : RefNo Parts No. Description m & Amt. Req
‘ 1 2151067 Lint Removal Pipe HEE) S 7 1
2 2151066 Pipe Clamp A FEEI R 2
3 110094 Screw(M4-0.7 X 6) Ry 2
4 2151059 Blowing Hole Screen e pmt [
5 2151057 Wind Guide Plate(Front) BERAR HT) 1
6 110001 Screw(M4-0.7 X 5.4) =87 2
7 2151058 Air Deflector BN 1

"
™




E
I 35 ® EXTRA PARTS(1) KERE (1) 3<
EXTRA PARTS(1)

Feed Dog plated with Rubber 3 /8x—3%1) RefNo  Parts No.

AZ8000G

AZ8003G, AZ8020G

reversed teeth

AZ8003G-06, AZ8020G~Y6

\
Description m % Amt. Req

1 2109070 Differential Feed Dog Ak 1
2 2109074 Main Feed Dog #ixY 1
341 2109072 Differential Feed Dog A& 1
3-2 2109078 Differential Feed Dog Al J 1
4 2109076 Main Feed Dog fix') 1
5-1 2108093 Stitch Plate(03) #HiR 1
5-2 2108094 Stitch Plate{0C4) ik 1
6 2106100 Differential Feed Dog AxY i
7 2109013 Main Feed Dog #x ) 1
8 2106101 Auxiliary Feed Dog R 1
-9 2106012 Differential Feed Dog(08, Y6) Hiix Y i
10 2109349 Lower L ooper{Special coating) FIL—REEEI—T 1 > %) 1
11 2151015 Cloth Plate(Right) Unit PRRAZL—NE) ) 1
12 110003 Screw({M3.5-0.6 x ) IR 1
13 000535 Washer Ty 1
14 0020700 Edge Guide, Complete Set HTERGE) 1
15 110009 Screw(M4-0.7 x 8) kR 1
16 0022430 Edge Guide, Complete Set YT ERGE) 1
17 0022432 Edge Guide LFER 1
18 001330 Screw(89/64-40 % 3.8) i = 1
19 0022431 Edge Guide Swing-out Lever AAVTTFINLIN— . 1
20 000172 Conical! Spring Washer MR T v - 1
21 004150 Screw(11/64-40 x 5.2) xR 1
22 000334 Nut Fwvhk 1
23 0022434 Edge Guide Swing-out Lever Holder XA > 7%k L/A—BHS 1
24 005506 Screw(11/64-40 x 8) i =57 1
25 0022433 Edge Guide Swing-out Lever Holder Support 8R4 & 1
26 0022437 Edge Guide Swing-out Lever Stop L/IA—Z kw st 1
27 001227 Screw(1/8-44 x 3.8) IR 1
28 0022435 Edge Guide Positioning Pin EREE L > 1
29 0022436 Positioning Pin Holder Spring EHEEL T /R 1
30 001225 Screw(1/8-44 x 2 8) 1R 1
31 110047 Screw{M4-0.7 x 10) lExy 1




36

EXTRA PARTS(2)

AZ8000G-04
non step E¥&L

AZ8003G-03
non step il

AZ8003G-04

non step E¥4L

AZ8020G-X4

non step E4rL

AZ8020G-X5

non step ER4L

AZ8020G-Y5
hon step ERiL

AZ8020G-Y6

non step B4l

AZ8020G-Yé6

same arranged slots with Y5

Y5 & FAL &Y E3

AZ8020G-Y6

without non-slipper
BY ik aL

€ EXTRA PARTS(2)

n |

Amt. Req

EERGA(2)

Ref.No  Parts No. Description on
1 2108100 Stitch Plate(Q4) iR
2 2108024 Stitch Plate(O3) #ik
3 2108010 Stitch Plate(04) #Hix
4 2108022 Stitch Plate(X4) ik
5 2108023 Stitch Plate(X5) gtk
6 2108020 Stitch Plate(Y5) ik
7 2108021 Stitch Plate(Y6) #ik
8 2108097 Stitch Plate(Y8) #iR
9 2108117 Stitch Plate(Y6) #HiR

oS



37

Semi-submerged Only

&—12 23

26

EXTRA PARTS

31-1
31-2

MICELLANEOUS SUPPORTING BOARD

“

KT RE R

37

RefNo Parts No. Description m A Amt. Req
1 2150212 Belt Cover YL A= 1
2 110015 Screw(M4-0.7 x 25) i 7 2
3 2150213 Supplementary Belt Cover ~JL bR — ]
4 110013 Screw(M4-0.7 x 8) kxy 2
5 2100339 Supporting Board TR 1
6 000070 Hanging Nut mUtwy k 4
7 009861 Hanging Bolt(Semi-submerged only) U/l N (EERDH) 4
8 2101450 Spacer(15mm) TR 2~ 4
9 2101451 Spacer(5mm)(See the below) RITBAR—H(FRER) 4

10 0020064 Supporting Board Rubber Cushion BRI LR 8
11 0001862 Washer({Semi-submerged) Ty v () 4
1 000182 Washer(Full-submerged) Ty e (ERhR) 20
12 000016 Nut{Semi-submerged) Fu bk (3EER) 8
12 000016 Nut(Full-submerged) Fv b (&%) 20
13 2100375 Chute(Upper) Support 2 — ME)BHR 1
14 005624 Screw(M4-0.7 x 10) Fry 4
15 2100337 Chute(Upper) a—hN(E) 1
16 2100338 Chute({lLower} Ya—MTF) 1
17 009864 Hanging Bolt{Fuli-submerged only) UL MM DM 4
18 Q09871 Bolt(Full-submerged only) RIL - (2D H) 4
19 0020057 SupportingBoardConnector (Full-submergedonly) Z ¥ TE(&XRDH) - . 2
20 0020045 Supporting BoardSleeve(Full-submergedonly) o #gZ ") —J@ntnd) " 2
21 2100336 Supplementary Chute Cover a— MBS — 1
22 000538 Washer Tyl 1
23 140011 Wing Bolt(M4-0.7 x &) Faumibk 1
24 2100374 Chip Receiver{Semi-submerged only) SIEZ 7 (ELRDH) 1
25 350007 Wood Screw(¢ 3.5 x 16) xR 2
26 0020078 Idier, C. Set{for Left Footing Pedal) 7 K Z () 1
27 0020077 ldler Support FA RSEAIR 1
28 009992 Screw{M4-0.7 x 10) Iz 2
29 0020076 Idler F1RES 1
30 009995 Screw(M3-0.5 x 5) i 2
31-1 2150175 Timming Gauge({AZ8000G, 8500G) FAZ T 1
31-2 2160018 Timming Gauge(AZ8032G, 8035G) o VL b 1

Note : Not necessary when the thickness of Table is 45mm.
() T— 7V OEZ45mmaD & % I13F5E,



THREAD STAND

RefNo Parts No. Description m & Amt. Req
1-1 9620693 Thread Stand, C. Set(3 Spools Type) HRIZA(H) (3% 1
1-2 9620694 Thread Stand, C. Set(4 Spools Type)  RIIA(HE)(4F%F) 1
2 8620631 Column Cap AShFvwr 1
3 9620670 Column Pipe(Upper) AZ LA 2LE) ]
4 9620689 Thread Guide Holder{Large) HA RIS (K) 1
5 911002 Screw(M4-0.7 x 20) WY 1
6 911001 Screw(M4-0.7 x 12} Ex 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector AT LA T#FE 1
9 911006 Screw(M5-0.8 x 13) Exry 2

10 910000 Nut Fw k 5(6)
11 9620675 Column Pipe({Lower) AZLRA AT 1
12 930052 Washer Ty 1
13 930053 Spring Washer ATV T Ty oy 1
14 810003 Nut{M16-1.5) Fw bk 1
15 9620702 Thread Hanger(2 Spools Type) ALy RN (2 KA ) 4
16 9620703 Thread Hanger(3 Spools Type) ALy RAYH (3R 2
17 9620700 Thread Eyelet FALwyk 3{4)
18 9620688 Thread Hanger Holder AlLw RNV HEE 2(4)
19 911060 Screw(M6-1 x 15) Exs) . 2(4)
20 9620691 Thread Guide Arm HARF—L R 1
21 9620690 Thread Guide Holder{Small) HA RKILF N 1
22 9620663 Thread Guide(3 Spools Type) ALy KA R(3A%H) 1
23 9620678 Spool Cushion A7=Nwgy 3(4)
24 9620679 Spool Pin AF— )Lk 34
25 9620680 Spool Mat A=~y h 3(4)
26 9620681 Spool Seat Disc Z4om 3(4)
27 930055 Spring Washer ATV T Twow 3(4)
28 9620665 Thread Guide(5 Spools Type) ALy RHA R(ERRMA) 1




